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 9.3 TOP COVER 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

REF PART NUMBER DESCRIPTION QTY 
1 
2 
3 

R02231  00A 
B099458  00A 

 

Screw, #8 x 1/2 
Cover & Bezel Ass’y. 

See Keyboard Section 

4 
1 
1 
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 9.4 KEYBOARD MOUNTING HARDWARE 
 

 
 

 
 

REF PART NUMBER DESCRIPTION QTY 
1 
2 
3 
4 
5 
6 
7 

R02113  020 
R01771  050 
015192  020 
R00813  050 
040841  020 
099459  00A 
099455  00A 

Screw, (#6-32 x 1/4) 
Washer, Lock (#6) 

Washer, Fibre 
Nut, Hex (#6-32) 

Washer, Plain 
Plate  

Stud, Hex 

2 
6 
4 
2 
2 
2 
2 
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 9.5 PCB’s 

 
 
 
 
 
 
 
 
 
 
    
    
REF PART  

NUMBER 
DESCRIPTION QTY 
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1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
 

099465  00A 
000786  050 
R00589  210 
R01268  050 

G099324  00A 
G099326  00A 
A099328  00A 
H099332  00A 
D099334  00A 
B099353  00A 
099343  00A 

A103083  00A 
126430  00A 
099342  00A 
R01532  210 
099443  00A 
015192  020 
R01611  050 

A099442  00A 
99585  00A 

A099442  00A 
 

Bracket, Hold Down 
Washer, Plain in # 8 Screw 

Washer, Lock (#8) 
Screw , Self Tapping #8 
PCB Ass’y, Preamp 80 

PCB  Ass’y,. A/D 80 
PCB Ass’y,. Logic 80 Rom* 

PCB Ass’y,. I/O 80 
PCB Ass’y ., Display 

Insulator, Display  PCB 
Harness, Keyboard Input 

Harness, Ground 
Harness Display ** (New Harness) 

Harness, Keyboard Output 
Speednut, #8 

Mounting Standoff, PCB 
Washer, Fibre 

Nut, hex. (8-32) 
Bracket, PCB Display 

2 digit LED 
3 digit LED 

2 
2 
8 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
 
 

 
    
  * As this PCB becomes unavailable, it will be replaced 
  by Part Number 102089  00A, Prom Logic 80. 
 
   
  ** For 10,000 X 1, 20,000 X 2 AND 50,000 X 5 lb. builds order 102082 00A Display Harness. 
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